This Preliminary Official Statement and the information contained herein are subject to completion or amendment. Under no circumstances does this Preliminary Official

Statement constitute an offer to sell or the solicitation of an offer to buy, nor shall there be any sale of these securities in any jurisdiction in which such offer, solicitation

or sale would be unlawful prior to registration or qualification pursuant to the securities laws of any such jurisdiction.

NEW ISSUE — BOOK-ENTRY-ONLY RATINGS: Moody’s: Aa2
Standard & Poor’s: AA+

PRELIMINARY OFFICIAL STATEMENT DATED MARCH §, 2014

In the opinion of Bond Counsel, under existing statutes, regulations, rulings and court decisions, assuming
[...]
used to cover all operation, maintenance, replacement, administrative and capital expenses necessary to meet
federal, state and county environmental regulations.

Industrial Wastewater Charges

In addition to the sewer service charges, the industrial customers pay fees to recover the annual cost of the
Industrial Pretreatment Program. Cost recovery for this program is through a pretreatment monitoring charge of
$0.2918 per ccf of sewage discharged to all industrial users and an annual pretreatment permitting fee of $1,009
per location to the significant industrial users.

A-3



Commercial Inspection Fee

A commercial inspection fee of $19.53 per month is applied to commercial and self-service laundries, car
washes, bakeries, restaurants, service stations/auto repair shops, and all commercial customers with dining
facilities. The fee recovers costs incurred by the Environmental Services Division to inspect and monitor the
facilities.

DEVELOPMENT OCCUPATIONAL FEE

The Development Occupational Fee was established in May 1982 for water and wastewater connections for
new construction. The fee is currently $600 for single family homes and varies by water meter size for other
types of connections. The use of revenues from this fee is restricted to the funding of growth related wastewater
capital improvement projects or debt service on outstanding wastewater obligations issued for growth related
purposes.

DEVELOPMENT IMPACT FEE

The Development Impact Fee is collected to help fund the construction of the capital facilities in designated
high-growth areas of the City. The fee varies by area for single family homes and by water meter size and land
use for other types of connections. The fee is collected at the time the developer pays for the building permits.
Developers may be given Development Impact Fee credits or pay reduced fees if capital projects are constructed
and contributed by the developer that would typically be the responsibility of the City. The use of revenues from
this fee is restricted to the funding of growth related wastewater capital improvement projects or debt service on
outstanding wastewater obligations issued for growth related purposes.

CONNECTIONS TO PUBLIC SEWERS, SEWER EXTENSIONS

All users of the System must obtain a permit prior to connecting to the System. Industrial users must satisfy
more stringent permit requirements than residential and other users. Plans of the design and specifications,
quantity, location, method of connection and size of all sewer connections are submitted for review and approval
before a permit is issued.

For new subdivisions and developments within the City, public sewers are authorized by the Development
Services Department Director. For new subdivisions and developments outside the City, public sewers are
authorized by the Water Services Director. Such public sewers are to be constructed at the developer’s expense in
accordance with the City building codes and approved by the respective Director. The costs for the preparation
and review of plans and specifications, the staking of the location of the new public sewers, the cost of inspecting
the construction, the cost of acquiring rights-of-way and easements, and preparation of as-built plans are the
responsibility of the developer. The ownership of all public sewer lines, lift stations, treatment facilities,
equipment and other appurtenances to the System which are maintained or accepted for maintenance by the
Department is vested in the City.

The main sewer extension policy for areas beyond present City trunk lines requires the developer to pay all
costs for engineering, design and construction of main sewers. The main sewers must be of such size as to afford
adequate capacity and service for their specific service areas to be served by City trunk sewers. The design and
engineering is required to be in accordance with the specifications of the City and approved by the Water
Services Director prior to construction. Upon completion, the main sewer line becomes the property of the City,
and the City has exclusive control of connections to the proposed main sewer line.

A4



PRIVATE SEWERAGE SYSTEMS

Except as provided in the Phoenix City Code, it is unlawful to construct or maintain within the City any
privy, privy vault, septic tank, cesspool, or other facility intended or used for the disposal of sewage. However,
where a public sanitary sewer is not available, a building may be connected to a private sewage disposal system
complying with the provisions and recommendations of the Arizona Department of Health Services and the
sanitary code of the Maricopa County Environmental Services Department. The private sewage disposal system
is to be constructed, maintained, and operated at all times in a sanitary manner.

INDUSTRIAL USERS, INDUSTRIAL PRETREATMENT PROGRAM

As part of its coordinated efforts to meet federal and state standards, the City requires industrial users of the
System to meet certain requirements, obtain special permits and to participate in the City’s Industrial
Pretreatment Program (IPP). There are 213 industrial users of which 95 are designated as a significant industrial
user (SIU) and are required to obtain a Class A permit prior to discharging industrial waste into the System.
Significant industrial users must assist the Water Services Director in determining the exact concentration and
volume of any pollutant intended for discharge to the System, and upon request, must allow the examination and
copying of all relevant records or documents available to the user and the inspection of the user’s business
locations. Additionally, the user must provide the Water Services Director with self-monitoring reports relating
to the user’s industrial discharge and must allow the Department to take and remove samples of wastewater
discharged to the System. The Water Services Director has authority to carry out a sampling program and
perform whatever analyses are necessary. If the testing shows that a variation exists between the user’s certified
data regarding discharge and the data monitored by the Department, the City may adjust charges to that user.
Users found not to be in compliance with required standards are issued notices to conform to the proper
standards. In some cases, civil monetary penalties have been assessed and collected when conformance has not
been reached within the prescribed time frame.

WASTEWATER SYSTEM — FACILITIES

The System currently consists of two Wastewater Treatment Plants (WWTP) — the 23rd Avenue WWTP,
and the 91st Avenue WWTP, and one Water Reclamation Plant (WRP) — the Cave Creek WRP. The 23rd
Avenue WWTP has the capacity to treat 63.00 million gallons per day (mgd) of City of Phoenix-only flows, and
the 91st Avenue WWTP has the capacity to treat 230.00 mgd of combined flow from the five participating cities.
Pending the allocation of the increased capacity from the Unified Plant Expansion 2005, the City of Phoenix
share of total capacity is 112.80 mgd.

To meet the future anticipated wastewater flows in the northern areas, the City has the Cave Creek WRP.
This facility, which is currently shutdown, is expected to service areas of new development north of State Route
101 and outside the service areas of the 91st Avenue and 23rd Avenue WWTPs. The first 8.00 mgd of capacity
for the Cave Creek WRP became operational in December 2001 but was shutdown in October 2009, until flows
return to higher levels. Expansion of the Cave Creek WRP is planned as new development increases treatment
requirements. The Cave Creek WRP can be expanded to a capacity of 32.00 mgd.

Collection System

The collection system contains more than 4,816 miles of sewers. Approximately 18% of the sewers have
been installed since 2000. These sewers range in size from 4 inches to 90 inches in diameter. There are 107,314
manholes and 8,373 cleanouts available for access to the main sewer system.

23rd Avenue Wastewater Treatment Plant

The 23rd Avenue WWTP provides wastewater treatment for central Phoenix and is located on a 55-acre site
between Durango Street and Lower Buckeye Road at the extended alignment of 23rd Avenue. The plant is
surrounded by various government maintenance and operation facilities. In general, the boundaries of the service

A-5



area can be described as follows: the south boundary is Buckeye Road and Sky Harbor International Airport, the
north boundary is Cactus Road, the east boundary is 56th Street, and the west boundary is the Black Canyon
(I-17) Freeway. The plant’s service area includes the downtown sections of Phoenix and various residential
neighborhoods near the central business district. The area is extensively developed with growth coming from
redevelopment, including the conversion of older neighborhoods to commercial business or high density
residential.

The original 23rd Avenue WWTP was built in 1931; however, most of the original facilities have been
replaced. The current facilities consist of plant facilities constructed in 1960 that have been doubled in size and
were significantly modified and upgraded in 1994. The plant presently operates as an advanced wastewater
treatment process. The plant is designed to treat a capacity of 63.00 mgd. The plant consists of a series of unit
processes that remove pollutants from wastewater. Removed pollutants fall into two main categories, total
suspended solids (TSS) and organics as measured by a chemical oxygen demand (COD) test. The treated water is
disinfected to destroy disease-causing organisms. The treatment unit processes at the plant consist of preliminary
screening and grit removal; primary sedimentation; secondary treatment consisting of biological activated sludge
with nitrification and denitrification followed by secondary sedimentation; tertiary treatment consisting of
chemical addition, flocculation and filtration; and chlorination/dechlorination (disinfection). A large portion of
the treated water is utilized by the Roosevelt Irrigation District (RID) to irrigate crops and the remainder is
discharged to the Salt River. The residual solids, which are by-products of the aforementioned primary and
secondary unit processes, are treated on site in anaerobic digesters. The digested solids are dewatered by
centrifuges on site and then are trucked off site to be applied as a soil amendment to agricultural land, processed
into a compost product, or landfilled.

91st Avenue Wastewater Treatment Plant

The 91st Avenue WWTP is located on a 560-acre site just east of 91st Avenue, south of Broadway Road and
on the north side of the Salt River. Within a two-mile radius, the plant is surrounded by rural-agricultural
development. Within a two-to-four-mile radius, scattered new residential developments are occurring mainly in the
area to the north. The Gila River Indian Community is located on the south bank of the Salt River channel,
approximately one mile south of the existing plant location. The 91st Avenue WWTP provides regional wastewater
treatment for the multi-city Subregional Operating Group (SROG), including the City of Phoenix except for the
central area served by the 23rd Avenue WWTP. The City of Phoenix participates with the cities of Glendale, Mesa,
Scottsdale, and Tempe in the joint exercise powers agreement (JEPA) for the construction, operation and
maintenance of jointly used facilities, including the 91st Avenue WWTP, the Salt River Outfall Sewer (SRO), the
Southern Avenue Interceptor (SAI), 99th Avenue Interceptor, and other related transportation facilities. As lead
agency, the City is responsible for the planning, budgeting, construction, operation and maintenance of the plant.
The City provides all management personnel and accepts federal grants on behalf of the participants. The other
cities pay for costs of operation and maintenance based on sewage flows and strengths, and for purchased capacity
in plant and related transportation facilities based on approved engineering billing schedules.

The original 91st Avenue WWTP was built in 1958; however, most of the original facilities have been
replaced. The portions of the plant as they are used today have been modified and upgraded since the original
construction. The present day plant operates as an advanced wastewater treatment process consisting of a
nitrification/denitrification activated sludge treatment process. The treatment unit processes at the plant consist of
preliminary screening and grit removal; primary sedimentation; secondary treatment consisting of biological
activated sludge with nitrification and denitrification followed by secondary sedimentation; and chlorination/
dechlorination (disinfection). A large portion of the effluent is used by the Palo Verde Nuclear Generating
Station for cooling reactors. A minimal amount is discharged into the Salt River for the Buckeye Irrigation
District (BID) to withdraw downstream for crop irrigation. The remaining effluent is discharged to the Tres Rios
wetlands for additional treatment, ground recharging and effluent reuse. The wetlands also provide flood control,
ecosystem restoration, wildlife habitat and education components. The residual solids, which are by-products of
the aforementioned primary and secondary unit processes, are treated on site in anaerobic digesters. Centrifuges
on site dewater approximately 99% of the digested solids, and the remaining 1% is dewatered in solar drying

A-6



beds. The dewatered solids are trucked off site to be applied as a soil amendment to agricultural land, processed into
a compost product, or landfilled.

The 91st Avenue WWTP Unified Plant Expansion project series, which creates a unified plant rather than a
series of individual plants, adds operational flexibility, dependability and increases the total plant capacity. The first
project, Unified Plant Expansion 2001 (UPO1) was completed at the end of 2008 and increased capacity from
179.25 mgd to 204.50 mgd. The second project, Unified Plant Expansion 2005 (UP0S) increased capacity to 230.00
mgd and improved overall plant operational performance. Design and construction on UP05 was divided into two
phases. Phase A was completed in 2010 and connects the effluent stream to the Tres Rios Wetlands. Construction of
Phase B was completed in 2012 and improves the digestion and thickening processes.

Cave Creek Wastewater Reclamation Plant

The Cave Creek WRP provides wastewater treatment in the northeast area of Phoenix. The plant is located on a
116-acre plant site at the northeast corner of Deer Valley Road and Cave Creek Road. The plant began operations in
December 2001 with an initial design capacity of 8.00 mgd. The plant can be expanded to a capacity of 32.00 mgd.
The plant provides additional water resources by treating wastewater and producing reclaimed water for irrigation of
turf facilities larger than five acres in the service area and retractable groundwater recharge in the northeast area of
Phoenix. The reclaimed water is delivered to turf facilities through a separate reclaimed water distribution system.

The Cave Creek WRP is a conventional activated sludge wastewater treatment plant with advanced treatment
using nitrification/denitrification processes, and filtration. The plant consists of screening, primary clarification,
nitrification/denitrification, secondary clarification, filtration, ultra-violet disinfection, and reclaimed water storage
facilities. Sludge from the treatment plant is transferred through existing sewer pipelines to the 91st Avenue WWTP
for further treatment and disposal. All process basins are covered and ventilated to control and scrub odors.

Due to lower wastewater flows resulting from current economic conditions, the plant was shutdown in
October 2009, until flows return to higher levels. The plant treatment process is not operationally efficient at these lower
flows. Currently, the lower flows are bypassed to the 91st Avenue WWTP where sufficient capacity exists to process the
additional load. During the shutdown of the plant, turf facilities previously using reclaimed water from the Cave Creek
WRP will be delivered potable water. This temporary change results in more efficient operation of the wastewater system.

HISTORICAL ANNUAL SEWAGE FLOW

The average annual City of Phoenix-only flows collected by the sewers and treated at the two WWTPs and the
Cave Creek WRP for the past ten years in million gallons per day are as follows:

23rd 91st Cave

M Avenue Avenue Creek Total

2003-04 47.71 73.93 1.63 123.27
2004-05 45.00 80.06 2.08 127.14
2005-06 50.33(1) 74.09(1) 3.03 127.45
2006-07 47.64(1) 72.66(1) 3.60 123.90
2007-08 46.87(1) 74.33(1) 3.90 125.10
2008-09 35.75 80.52 3.79 120.06
2009-10 31.37 82.04 3.89 117.30
2010-11 30.81 83.60(2) 0.00(2) 114.41
2011-12 30.44 83.69(2) 0.00(2) 114.13
2012-13 30.45 84.43(2) 0.00(2) 114.88

(1) Flows were diverted to meet increased demand for irrigation water for RID and to lower flows during
construction at the 91st Avenue WWTP.

(2) The Cave Creek WRP was shut down in October 2009, until flows return to higher levels. Flows are bypassed
to the 91st Avenue WWTP.

A-7



ENVIRONMENTAL COMPLIANCE

The System must meet federal, state, and county regulations which are implemented through the permit
programs administered by the responsible agencies. The Department has obtained or has applied for the required
System permits. The System currently satisfies applicable water quality parameters.

OUTSTANDING WASTEWATER SYSTEM OBLIGATION

City of Phoenix Civic Improvement Corporation Senior Lien Wastewater System Revenue Bonds

The City entered into city purchase agreements with the City of Phoenix Civic Improvement Corporation for
the purpose of acquiring and constructing additional wastewater treatment facilities at the 23rd Avenue WWTP
and wastewater system improvements at various locations in the City. The City of Phoenix Civic Improvement
Corporation issued bonds for acquiring and constructing additional facilities and various other improvements and
the City made a senior lien pledge of net operating revenues of the wastewater system for the payment of
principal and interest on the bonds. Amounts due on the bonds and pursuant to the city purchase agreements are
as follows:

City of Phoenix Civic Improvement Corporation
Senior Lien Wastewater System Revenue Bonded Debt Outstanding

Average Bonds
Original Maturity Interest Outstanding
Issue Date Issuance Purpose Dates Rate As of 2-1-14
01-11-05 $102,020,000 Wastewater System Refunding 7-1-06/15 4.92% $ 26,660,000
11-18-08 133,400,000 Wastewater System Refunding 7-1-16/24 5.50 133,400,000
Total Senior Lien Wastewater System Revenue Bonded Debt Outstanding $160,060,000

City of Phoenix Civic Improvement Corporation
Schedule of Annual Debt Service Requirements
Senior Lien Wastewater System Revenue Bonded Debt Outstanding

Fiscal Year _ Principal  Interest — Total
2013-14 $ 13,005,000 $ 8,670,000 $ 21,675,000
2014-15 13,655,000 8,019,750 21,674,750
2015-16 14,390,000 7,337,000 21,727,000
2016-17 15,140,000 6,545,550 21,685,550
2017-18 11,145,000 5,712,850 16,857,850
2018-19 11,715,000 5,099,875 16,814,875
2019-20 12,325,000 4,455,550 16,780,550
2020-21 12,955,000 3,777,675 16,732,675
2021-22 13,620,000 3,065,150 16,685,150
2022-23 20,515,000 2,316,050 22,831,050
2023-24 21,595,000 1,187,725 22,782,725

$160,060,000 $56,187,175 $216,247,175

A-8



City of Phoenix Civic Improvement Corporation Junior Lien Wastewater System Revenue Bonds

The City entered into city purchase agreements with the City of Phoenix Civic Improvement Corporation for
improvements to the City’s wastewater system. The City of Phoenix Civic Improvement Corporation issued
bonds for odor control facilities, process improvements and capacity expansions of the 91st Avenue WWTP,
laboratory building improvements at the 23rd Avenue WWTP, purchase of land and construction of water
reclamation facilities in the northern service area, new sewers and lift stations in growth areas and rehabilitation